



Analysis of Novel Anticoagulants for Atrial Fibrillation – Pharmacokinetics and Pharmacological Considerations

Charlie Colquitt¹, Jocelyn D. Jones^{2*} and Sylvia H. Jackson²

¹Florida A&M University College of Pharmacy and Pharmaceutical Sciences Tampa
Instructional Center 3500 E. Fletcher, Suite 133 Tampa, FL 33613, USA.

²Florida A&M University College of Pharmacy and Pharmaceutical Sciences Jacksonville
Instructional Center 2050 Art Museum Drive, Suite 200 Jacksonville, FL 32207, USA.

Authors' contributions

This work was carried out in collaboration between all authors. Author CC designed the manuscript and wrote the first draft of the manuscript. Authors JDJ and SHJ performed the literature searches and reviewed and revised the manuscript. All authors read and approved the final manuscript.

Review Article

Received 9th May 2014
Accepted 14th June 2014
Published 7th July 2014

ABSTRACT

Atrial Fibrillation (AF) is the most common arrhythmia. AF is a major risk factor for stroke. Warfarin has been available for more than 60 years and until recently it was the only oral anticoagulant used for the prevention of stroke. Despite the extensive studies and proven efficacy, its utility is limited by multiple factors. Warfarin interacts with a multitude of drugs and foods, has a delayed onset of action, has a narrow therapeutic range, requires routine lab monitoring and exhibits variable responses in patients. The novel agents dabigatran, rivaroxaban and apixaban have the potential to have some of the limitations of warfarin. This article will discuss the pharmacokinetic and pharmacological considerations and different characteristics of the novel anticoagulants when used for the prevention of AF.

Keywords: *Novel anticoagulants; dabigatran; rivaroxaban; apixaban; direct thrombin inhibitor; factor Xa inhibitor.*

*Corresponding author: E-mail: jocelyn.jones@famu.edu;

1. INTRODUCTION

Atrial Fibrillation (AF) is the most common sustained cardiac arrhythmia and increases in prevalence with age. It has an overall prevalence of 5.5% that increases up to 17.8% in individuals ≥ 85 years of age [1]. As the population ages, the incidence of AF is projected to increase by 2.5 fold in the next 50 years [2]. It is responsible for one-third of the hospitalizations for cardiac rhythm disturbances and is associated with significant morbidity and mortality, including a 4-fold to 5-fold increased risk of stroke and 3-fold increased risk of heart failure, resulting in significant effects on quality of life (QoL) [3]. Stroke is the third leading cause of death and the principal cause of serious, long-term disability in the United States, therefore exerting a high socioeconomic burden [4].

Warfarin is the standard by which all treatments are measured for the prevention of ischemic stroke in AF. However, it has significant limitations which explain its suboptimal use and compliance. It has a slow onset of action, narrow therapeutic window, variable cytochrome P450-dependent metabolism, significant drug-food and drug-drug interactions, and is frequently associated with hemorrhagic complications [5,6,7]. Because of these problems, patients are required to undergo frequent laboratory tests and dosage adjustments, which brings about considerable inconvenience and cost for these patients. These limitations make treatment with warfarin problematic and as a result only about half of all potentially eligible AF patients are treated with warfarin [8]. To address some of the limitations of warfarin, novel oral anticoagulants (NOAC) drugs have been developed. The NOACs include the direct thrombin inhibitor (DTI) dabigatran etexilate and the factor Xa inhibitors (FXa) rivaroxaban and apixaban. Edoxaban is another FXa on the horizon for approval. In the completed ENGAGE AF-TIMI 48 phase III study, it was concluded Edoxaban was noninferior to warfarin with respect to prevention of stroke or systemic embolism. Edoxaban was also associated with significantly lower rates of bleeding and death from cardiovascular causes [9].

1.2 Risk Stratification

The risk of stroke is increased in all AF patients. AF leads to blood stasis, causing a thrombus, commonly formed in the left atrial appendage. Mobilization of this thrombus can lead to arterial occlusion, resulting in ischemia, producing a transient ischemic attack (TIA) or stroke [10]. The Framingham Study data indicate that AF is associated with a pro-thrombotic state that increases stroke risk 5-fold [11]. Stroke risk is classified in several risk stratification schemes including CHADS₂ (Table 1), CHA₂DS₂-VASc (Table 2), HAS-BLED (Table 3), AF investigators, Framingham, Birmingham/National Institute for Clinical Excellence (NICE) and The American College of Cardiology (ACC)/American Heart Association (AHA)/ European Society of Cardiology (ESC) guidelines [12,13]. The CHADS₂ scoring system is the most widely used to measure AF stroke risk. The system identifies five major risk factors (Congestive heart failure, Hypertension, Age >75 years, Diabetes mellitus, and previous stroke or TIA. Each risk factor is assigned a point, except for prior stroke/TIA which is assigned 2 points [14]. The sum of these points (score 0-6) is reflective of stroke risk [14]. A score of 0 indicates that the risk of stroke is so low that there is no net benefit to anticoagulation. AF patients with a score of ≥ 2 are considered at high risk for thromboembolic complications and accepted as an indication for anticoagulation. A score of 1 is considered intermediate risk and is more difficult to assess, because some patients have a low risk while others have risks approaching a score of 2. A new risk stratification scheme CHA₂DS₂ -VASc was created to address the difficult challenge in deciding which patients

with a score of 1 should receive treatment. It also includes new risk factors such as female gender, vascular or heart disease, and age > 65 years, which may provide a more accurate estimation of stroke risk [13]. The HAS-BLED scoring system is used to assess the risk of bleeding in patients with AF being considered for antithrombotic medication. The acronym HAS-BLED represents each of the bleeding risk factors and assigns 1 point for the presence of each of the following: hypertension (uncontrolled systolic blood pressure > 160mmHg), abnormal renal and/or liver function, previous stroke, bleeding history or predisposition, labile international normalized ratios, elderly (>65 years), concomitant drugs and / or alcohol excess [15]. The range is from 0 to 9, with scores of ≥ 3 indicating high risk of bleeding [15].

Table 1. CHADS₂ risk score [12,13]

CHADS₂ risk criteria	Score
Congestive heart failure	1
Hypertension	1
Age > 75 years	1
Diabetes mellitus	1
Stroke (prior incidence) or Transient Ischemic Attack	2
Stroke risk based on CHADS ₂ score	
CHADS ₂ score	Adjusted stroke rate (% per year)
0	1.9
1	2.8
2	4.0
3	5.9
4	8.5
5	
6	12.5
	18.2

CHADS₂ risk score - CHADS₂ index to calculate stroke risk in patients with non-valvular atrial fibrillation not treated with anticoagulation

Table 2. CHA₂DS₂- VASc risk score [12,13]

CHA₂DS₂- VASc risk criteria	Score
Congestive heart failure / LV dysfunction (LVEF \leq 40%)	1
Hypertension	1
Age \geq 75 years	2
Diabetes mellitus	1
Stroke/TIA/thromboembolism	2
Vascular disease (prior MI, PAD, or aortic plaque)	1
Age 65-74 years	1
Sex category (female)	1
Maximum score	9

CHA₂DS₂- VASc risk score for predicting stroke and thromboembolism in patients with atrial fibrillation using a novel risk factor-based approach; LV = left ventricular; LVEF = LV ejection fraction; MI = myocardial infarction; PAD = peripheral arterial disease; TIA = transient ischemic attack

Table 3. Bleeding risk (HAS-BLED) scoring system in AF patients [15]

HAS-BLED	Score
Hypertension (systolic blood pressure > 160mmHg)	1
Abnormal renal and liver function (1 point each)	1 or 2
Stroke	1
Bleeding tendency/ predisposition	1
Labile INRs (if on warfarin)	1
Elderly (> 65 years)	1
Drugs or alcohol (1 point each)	1 or 2
Maximum Score	9

1.3 Overview of Novel Anticoagulants used in Atrial Fibrillation

1.3.1 Dabigatran etexilate

Dabigatran etexilate is a potent, competitive, reversible DTI [16]. It is a prodrug rapidly and completely converted to the active form dabigatran after oral administration [17]. Dabigatran binds to thrombin inhibiting both free and fibrin-bound thrombin, allowing for effective inhibition of coagulation [17]. Other anticoagulants, such as heparin, indirectly inhibit only free thrombin, allowing fibrin-bound thrombin to continue to activate the coagulation cascade [18]. Dabigatran also inhibits thrombin-mediated effects, including the activation of factors V, VIII, XI and XIII; the cleavage of fibrinogen; and thrombin-induced platelet aggregation [19]. After oral administration, the maximum plasma concentration of dabigatran is reached within 0.5-2 hours [20]. After surgery, the maximum plasma concentrations occurs 6 hours after administration. Delays in peak drug concentration is due to the effects of anesthesia, gastrointestinal paresis, and surgery [17,21]. The delay in absorption usually occurs only on the day of surgery. On subsequent days, rapid absorption of dabigatran etexilate occurs, and maximum plasma dabigatran concentrations are achieved within 2 hours after oral administration [17,21].

1.3.2 Surgery

The number of doses of target specific oral anticoagulants that should be withheld before invasive procedures depends on the type of procedure and the patient's renal function, especially for dabigatran since it is eliminated by the kidney [22]. More doses of dabigatran should be withheld before major surgery than before a minor procedure because of the greater risk of bleeding associated with major surgery (Table 4). In patients with high thrombosis risk in whom adequate hemostasis is achieved shortly after the end of the procedure and postoperative bleeding risk is standard. it may be reasonable to resume anticoagulation within 24 hours after surgery [22]. For surgery, it is recommended to discontinue dabigatran 1 to 2 days (CrCl \geq 50ml/min) or 3 to 5 days (CrCl < 50ml/min) before invasive procedures (Table 4) [23]. Longer discontinuation of dabigatran may be considered in geriatric patients, patients undergoing high risk bleeding or major surgeries, spinal puncture, or placement of a spinal or epidural catheter or port, in whom complete hemostasis may be required [23].

1.3.3 Monitoring

Several methods have been described to monitor the anticoagulant effects of dabigatran, with varying degrees of utility, sensitivity, and precision (Table 5) [16,17,19,24]. The ecarin

clotting time (ECT), is sensitive and precise, and may provide a more accurate measure of dabigatran's anticoagulation compared with other tests [16,19,24]. A drawback is this test is not widely available in the clinical setting [25]. The activated partial thromboplastin time (aPTT) is less precise and sensitive compared to ECT assay [16,17,24]. This test will provide clinicians with a qualitative indication of dabigatran's anticoagulant activity, but not a quantitative anticoagulant effect [16,17,24]. The thrombin time (TT), a measure of the activity of thrombin in plasma, is less useful than the ECT. Prothrombin time (PT) and international normalization ratio (INR) are less useful than TT, and all lack appropriate sensitivity making them impractical methods of assessing dabigatran's anticoagulant response.

Table 4. Interruption of target-specific oral anticoagulant therapy for invasive procedure and surgery [39]

Drug (Renal function)	Time of last dose before minor procedure	Time of last dose before major surgery
Dabigatran		
• CrCl > 50 ml/min	1 day (24 hr)	2 days
• CrCl 30-50 ml/min	2 days	4 days
• CrCl ≤ 30 ml/min	4 days	6 days
Rivaroxaban or Apixaban		
• CrCl > 50 ml/min	1 day (24 hr)	2 days
• CrCl 30-50 ml/min	1-2 days	3-4 days
• CrCl ≤ 30 ml/min	2 days	4 days

Therapy should generally be resumed 24-48 hours after a minor procedure and 48-72 hours after major surgery. If un fractioned heparin (UFH) or low-molecular-weight heparin (LMWH) is used as bridging therapy in patients with atrial fibrillation or with thromboembolism who are at high risk for thromboembolism, NOAC should be resumed when the UFH infusion is discontinued and when the next scheduled dose of LMWH would have been given

1.3.4 Dabigatran study

The clinical efficacy and safety of dabigatran versus warfarin for the prevention of stroke or systemic embolism in patients with nonvalvular AF was evaluated in the landmark RE-LY (Randomization Evaluation of Long Term Anticoagulation Therapy) trial. Dabigatran 110mg twice daily or 150mg twice daily were compared with warfarin (target INR 2.0-3.0) [26]. Dabigatran 150mg was superior to warfarin in reducing the incidence of stroke and embolism with no significant difference in major bleeding. The primary outcome measure occurred at a rate of 1.53% per year in the dabigatran 110mg group, 1.11% per year in the dabigatran 150mg group and 1.69% per year in the warfarin group. The 110mg group met the predefined non-inferior criteria; however, the 150mg arm demonstrated superior efficacy compared with warfarin (relative risk [RR] 0.66; 95% confidence interval [CI] 0.53,0.82; p<0.001). Rates of major bleeding events were similar between warfarin and the 150mg group, but they were significantly lower than warfarin in the 110mg group (RR 0.80; 95% CI 0.63, 0.93; p=0.003). Additionally, life-threatening bleeding events and intracranial bleeding occurred at rates significantly lower, but significantly higher rates of dyspepsia were reported for both dabigatran etexilate groups when compared to warfarin [26].

Table 5. Laboratory test to consider when concerned about bleeding with Warfarin and novel oral anticoagulants [22]

Laboratory test	Warfarin	Dabigatran	Rivaroxaban	Apixaban	Comments
Scr and CBC with platelets	Potentially useful	Potentially useful	Potentially useful	Potentially useful	Monitor serum calcium concentration if transfusing blood
INR or PT	Potentially useful; value increased	Potentially useful; value increased; use central laboratory because point of care test can give much higher values	Potentially useful; value increased	Potentially useful; value increased	PT may be considered because INR may not be calibrated for the NOACs; PT more responsive to factor Xa inhibitors than to dabigatran; limited ability to quantify amount of drug
aPTT	Potentially useful; value somewhat increased	Potentially useful; value increased, but aPTT response flattens at higher serum drug concentration	Potentially useful; value increased	Potentially useful; value increased	aPTT more responsive to dabigatran than FXa; limited ability to quantify amount of drug
TT	Clinical use limited	Potentially useful; very sensitive at low concentration but not at higher concentrations	Inadequate measure	Inadequate measure	Limited ability to quantify amount of dabigatran
ECT	Clinical use limited	Potentially useful if available; potential ability to quantify amount of drug present	Inadequate measure	Inadequate measure	Limited availability; potential quantitative test
Diluted TT	Clinical use limited	Potentially useful if available; potential ability to quantify amount of drug present	Inadequate measure	Inadequate measure	Lack of standardization and potential differences in measured results among laboratories; may have limitations at low dabigatran concentrations
Chromogenic antifactor Xa assay	Inadequate measure	Inadequate measure	Potentially useful; value increased	Potentially useful; value increased	Limited availability; non standardized; results may vary among laboratories where available

1.4 Pharmacological Considerations

Dabigatran is eliminated primarily unchanged in the urine. After oral administration, dabigatran exposure was approximately 2.7 times high in patients with moderate renal insufficiency and 6 times higher in patients with severe renal insufficiency compared with patients without renal insufficiency [19]. For patients with CrCl > 30ml/min, the recommended dose is 150mg taken orally, twice daily, with or without food. For patients with severe renal impairment (CrCl 15-30ml/min), the recommended dose is 75mg twice daily [24]. This FDA-approved dosage of 75 mg twice a day is based on pharmacokinetic simulations [27]. This regimen has not been investigated for any other indication, including stroke prevention in atrial fibrillation or in patients with stages IV or V chronic kidney disease (CKD) [27]. Dabigatran is not recommended for patients with CrCl < 15ml/min or on dialysis.

When converting from warfarin therapy to dabigatran, discontinue warfarin and start dabigatran when INR is below 2.0. The conversion of dabigatran to warfarin is based on patient's CrCl. For patients with CrCl is > 50ml/min, initiate warfarin 3 days before discontinuation of dabigatran. For patients with CrCl 31-50ml/min, initiate warfarin 2 days before discontinuation of dabigatran. For patients with CrCl 15-30ml/min, initiate warfarin 1 day before discontinuation of dabigatran [23].

When converting from a parenteral anticoagulant, start dabigatran 0 to 2 hours before the time that the next dose of the parenteral anticoagulant is to be administered or at the time of discontinuation of a continuously administered parenteral anticoagulant (e.g., intravenous unfractionated heparin). If converting from dabigatran to a parenteral anticoagulant, it is recommended to wait 12 hours (CrCl \geq 30ml/min) or 24 hours (CrCl < 30ml/min) after the last dose of dabigatran before initiating treatment with a parenteral anticoagulant [23]. To reverse the anticoagulant effect of dabigatran, it is mediated through direct inhibition of the action of thrombin (Table 6). Human data shows no benefit of four-factor prothrombin complex concentrate (PCC) (Cofact) for reversing dabigatran due to limited effects [28]. Recombinant factor VIIa (rFVIIa) and activated prothrombin complex concentrate (aPCC) have also been studied and have shown limited effect. However, aPCC on dabigatran-treated blood had a greater impact than four-factor PCC and rFVIIa [28]. A specific reversal agent for dabigatran is not available. Protamine sulfate and vitamin K are not expected to affect the anticoagulant activity. Hemodialysis can remove dabigatran; however the clinical experience supporting the use of hemodialysis as a treatment for bleeding is limited. The administration of platelet concentrates can be considered in cases where thrombocytopenia is present or long-acting anti-platelets have been used [23].

1.4.1 Rivaroxaban

Rivaroxaban is an orally bioavailable factor Xa inhibitor that selectively blocks the active site of factor Xa and does not require a cofactor (such as Anti-thrombin III) for activity. It is competitively direct, reversible, rapid and dose-dependent inhibitor of FXa [29,30]. It acts at the convergence of the intrinsic and extrinsic pathway, thus inhibiting thrombin production via both pathways. Rivaroxaban inhibits FXa with more than 100,000-fold greater selectivity than other biologically relevant serine proteases, such as thrombin, trypsin, plasmin, factor VIIa, factor IXa, urokinase and activated protein C [29]. In addition to inhibiting free FX, it also inhibits FXa bound to the prothrombinase complex, raising the possibility that it could inhibit clot-bound FXa [29]. The maximum plasma concentrations of rivaroxaban appear 2 to 4 hours after tablet intake.

1.4.2 Surgery

Rivaroxaban should be discontinued at least 24 hours before surgical procedures to reduce the risk of bleeding. It should be restarted as soon as adequate hemostasis has been established, noting that the time to onset of therapeutic effect is short. For surgery rivaroxaban should be held 2 days for major surgery in patients with CrCl >50ml/min, 3-4 days in patients with CrCl of 30-50ml/min and at least 4 days if CrCl is < 30ml/min (Table 3) [22].

Table 6. Therapeutic interventions for reversal of oral anticoagulants based on urgency [39]

Level of urgency	Warfarin	Dabigatran	Rivaroxaban or Apixaban
No rush (> hr)	Withhold warfarin and consider oral phytonadione, with dose based on INR	Withhold drug and monitor clinical status and pertinent laboratory test	Withhold drug and monitor clinical status and pertinent laboratory test
Expected (1-24 hr)	Withhold drug and give oral phytonadione (1-5mg) or low dose IV phytonadione (0.25-5mg), with dose based on initial INR and post reversal INR (checked 24hr after dose)	Withhold drug, give activated charcoal if last dose was taken within past 2hr, and use prolonged hemodialysis (>2hr)	Withhold drug and give activated charcoal if last dose was taken within past 2 hr and repeat 6 hr after the last dose.
Emergent (<1hr)	Withhold drug, consider high-dose IV phytonadione (depending on anticipated need to restart warfarin), and consider clotting factor supplement (listed in order of preference): <ul style="list-style-type: none"> • PCC4 • Build PCC4 with PCC3 + rFVIIa • aPCC • PCC3 • rFVIIa • FFP 	Withhold drug, give activated charcoal if last dose was taken within past 2hr, use prolonged hemodialysis (>2hr), and consider clotting factor supplement (listed in order of preference): <ul style="list-style-type: none"> • aPCC • PCC4 • Build PCC4 with PCC3 + rFVIIa 	Withhold drug, give activated charcoal if last dose was taken within past 2hr and repeat 6hr after the last dose, and consider clotting factor supplement (listed in order of preference): <ul style="list-style-type: none"> • PCC4 • aPCC • Build PCC4 with PCC3 plus rFVIIa • PCC3

1.4.3 Monitoring

Based on the pharmacodynamics and pharmacokinetic predictability of rivaroxaban, routine monitoring is unnecessary. However in special situations of surgery, hemorrhage or overdose, measuring the effect of these anticoagulants may be critical and necessary (Table

5). Unlike dabigatran, the ECT is not prolonged in rivaroxaban. It is not sensitive and currently is not useful in monitoring. The effects of rivaroxaban on aPTT are less sensitive than prothrombin time (PT), and PT is more sensitive at higher concentrations. Both laboratory tests are widely available in a hospital setting [31]. The Heptest is used to measure the inhibition of exogenous FXa, based on the ability of heparin to catalyze to inactivated FXa. This test is sensitive at low and high concentrations, but is not widely available and lacks FDA approval [32,33]. Prothrombinase-inducing clotting time (PiCT) has been evaluated as a way to measure the anticoagulant effect of rivaroxaban, although it is only approved to measure the effects of UFH and LMWH. PiCT has been shown to be sensitive to low concentrations of rivaroxaban [34]. PiCT is not available in all clinical settings, but the high sensitivity of the test and the Heptest provide strong evidence for their use over aPTT and PT in measuring rivaroxaban activity [31]. Chromogenic antifactor FXa assay is accurate and precise and the most promising assay for measuring the direct effects of rivaroxaban. The strategies for reversing rivaroxaban are largely theoretical and based on limited animal and human data (Table 6). The effects of rivaroxaban appears to be reversed by a PCC [28].

1.4.4 Rivaroxaban study

The Rivaroxaban Once Daily Direct Factor Xa Inhibition Compared With Vitamin K Antagonism for Prevention of Stroke and Embolism Trial in Atrial Fibrillation (ROCKET-AF) was a double-blinded randomized comparison of once daily rivaroxaban 20mg or 15mg (in patients with CrCl of 30-49ml/min) with warfarin (titrated to achieve an INR 2.0 – 3.0 with target sham INR of 2.5) for the prevention of thromboembolism in patients with AF [35]. The primary efficacy endpoint was the incidence of stroke (hemorrhagic or ischemic) or systemic embolism, and the primary safety endpoint was the composite of major and non-major clinically relevant bleeding events. The study found that rivaroxaban was non-inferior to warfarin when analyzed by intent-to-treat principle (hazard ratio [HR] 0.88, $p=0.117$). Patients in the rivaroxaban group had lower rates of stroke or non-CNS embolism (HR of 0.79, $p<0.001$) with similar rates of major bleeding and adverse events compared with the warfarin group. However, the rates of fatal bleeding and intracranial bleeding occurred at significantly lower rates in the rivaroxaban group. Rates of myocardial infarction (MI) were similar between the groups [35].

1.5 Pharmacological Considerations

For nonvalvular atrial fibrillation in patients with a CrCl >50 ml/min, the recommended dose is 20mg taken orally once daily with the evening meal. For patients with CrCl 15 to 50ml/min, the recommended dose is 15mg once daily with the evening meal. Rivaroxaban should be avoided in patients with CrCl < 15 ml/min [36]. For patients unable to swallow whole tablets, rivaroxaban may be crushed and mixed with applesauce immediately prior to use. Rivaroxaban can also be administered via nasogastric or gastric feeding tube by crushing the tablet and mixing it with 50ml of water. Avoid administration distal to the stomach, which can result in reduced absorption and reduced drug exposure. When converting from warfarin to rivaroxaban, discontinue warfarin and start rivaroxaban as soon as the INR is below 3 to avoid periods of inadequate anticoagulation [36]. When switching rivaroxaban to warfarin, discontinue rivaroxaban and begin both a parenteral anticoagulant and warfarin at the time the next dose of rivaroxaban would have been administered. Rivaroxaban affects INR, therefore the INR measurement made during co-administration with warfarin may not be useful for determining the appropriate dose of warfarin [36]. The strategy for reversing rivaroxaban are largely theoretical and based on limited animal and human data (Table 6)

[28]. The effects of rivaroxaban appear to be reversed by aPCC [28]. FFP data for reversing the effects of rivaroxaban are not available. Human data on the effects of four-factor PCC and vFVIIa on rivaroxaban – treated patient blood samples were inconsistent in studies. Conversely, aPCC had a consistent impact on thrombin generation in rivaroxaban-treated blood [28].

1.5.1 Apixaban

Apixaban is an oral, reversible, and selective active site inhibitor of FXa. It does not require antithrombin III for antithrombotic activity. It inhibits free and clot bound FXa and prothrombinase activity. It has no direct effect on platelet aggregation, but indirectly inhibits platelet aggregation induced by thrombin. By inhibiting FXa, apixaban decreases thrombin generation and thrombus development [37].

1.5.2 Surgery

Apixaban should be discontinued at least 48 hours prior to elective surgery or invasive procedure with a moderate or high risk of unacceptable or clinically significant bleeding. Apixaban should be discontinued at least 24 hours prior to elective surgery or invasive procedure with low risk of bleeding or where the bleed would be non-critical in location and easily controlled. For minor surgery, apixaban is recommended to be interrupted for 24 hours in patients with CrCl > 50ml/min, 1-2 days CrCl 30-50ml/min and 48 hours CrCl ≤ 30ml/min (Table 4). In major surgeries the time of last dose should be 2 days in patients with CrCl >50ml/min, 3 to 4 days CrCl 30 to 50 ml/min and 4 days CrCl ≤ 30ml/min [37].

1.5.3 Monitoring

Apixaban does not require routine monitoring because of the pharmacodynamics and pharmacokinetic predictability [25]. Though FXa inhibition, apixaban prolongs clotting test such as PT, INR and aPTT. The changes observed in these tests at the expected therapeutic dose are small, subject to a high degree of variability and not useful in monitoring the anticoagulant effect [37]. The laboratory tests which are potentially useful in monitoring apixaban are INR, PT, aPTT and chromogenic antifactor Xa assay (Table 5). The PT may be considered because INR may not be calibrated for target specific oral anticoagulant. PT is more sensitive to FXa inhibitors than to dabigatran, but is limited in its ability to quantify amount of drug [38]. In contrast to subcutaneous FXa inhibitors which have no effect on PT, oral FXa inhibitors cause prolong PT in a concentration dependent, incremental manner through its inhibition of free and bound FXa in human studies [25]. Activated partial thromboplastin time (aPTT) is useful but has limited ability to quantify amount of drug. It is not as responsive to apixaban as dabigatran. Chromogenic antifactor Xa assay may help measure the direct effects of apixaban. Anti FXa assays are widely available and commonly used in clinical practice. The assay is not standardized and results may vary among laboratories where available [38]. The thrombin time (TT), ECT and diluted TT inadequately measure apixaban effects and are not useful.

1.5.4 Study

Apixaban was evaluated as stroke prevention in AF in two large randomized, double-blinded trials: The Apixaban Versus Acetylsalicylic Acid to Prevent Stroke (AVERROES) and the Apixaban for Reduction in Stroke and other Thromboembolic Events in Atrial Fibrillation (ARISTOTLE) trials [39,40]. The AVERROES trial compared the efficacy of apixaban 5mg

twice daily with aspirin 81mg to 325mg daily for stroke and systemic embolism prevention. Because of favorable outcome, the study was terminated early by the Data and Safety Monitoring Board. The results showed a clinically significant reduction in stroke and systemic embolic rates in the apixaban group (HR 0.45, $p < 0.001$). Specifically, apixaban lowered mortality by 21% and reduced thromboembolic events by 55% compared to ASA [39]. Apixaban did not significantly increase the risk of major bleeding (HR 1.13, $p = 0.57$) or intracranial bleeding (HR 0.85, $p = 0.69$) [39].

Table 7. Comparison of pharmacokinetic and pharmacodynamic properties of NOAC agents [23,36,38,41]

Variable	Dabigatran	Rivaroxaban	Apixaban
Dosage	150mg twice daily with or without food	20mg once daily with evening meal	5mg twice daily with or without food
Dosage adjustments for special populations	No adjustment	Reduce dose to:	Reduce dose to:
<ul style="list-style-type: none"> Moderate renal impairment (CrCl 30-50ml/min) Severe renal impairment (CrCl of < 30ml/min) CrCl < 15ml/min or on dialysis 	75mg twice daily with or without food	15mg once daily with evening meal if	2.5mg once daily in patients with 2 of the following characteristics:
Moderate hepatic impairment (Child-Pugh class B)	Not recommended	CrCl 15 to 50ml/min	<ul style="list-style-type: none"> Age \geq 80 years Weight \leq 60kg SCr \geq 1.5mg/dL
	Use with caution	Not recommended	No data of patient use
		Not recommended	No Adjustment
Bioavailability, %	7.2	80	50
Volume of distribution, L	60-70	50	21
Time to peak conc, hr	1.5-3	2-4	1-3
Half-life, hr	12-17	5-9	9-14
Protein binding, %	35	92-95	87
Prodrug	Yes	No	No
Metabolism	Conjugation	Oxidation (CYP3A4 and CYP2J2)	Oxidation (CYP 3A4 and conjugation
Drug interactions		Rifampin,	Rifampin
<ul style="list-style-type: none"> Strong inducers of CYP3A4 and P-gp 	Rifampin (avoid concomitant use)	carbamazepine, phenytoin and St. john's wort (avoid concomitant use)	carbamazepine, phenytoin and St. John's wort (avoid concomitant use)

<ul style="list-style-type: none"> Strong inhibitors of CYP3A4 and P-gp 	Dronedrone, systemic ketoconazole (if CrCL 30-50mg/min reduce dabigatran to 75mg bid; if CrCl 15-30mg/min (avoid concomitant use	Ketoconazole,ritonavir, clarithromycin and fluconazole (avoid concomitant use)	Ketoconazole itraconazole, ritonavir or clarithromycin (decrease apixaban to 2.5mg twice daily with concomitant use. Avoid use in patients already taking apixaban at the dose of 2.5mg twice daily
--	--	--	---

CrCL=creatinine clearance, conc=concentration, SCr=serum creatinine, CYP=cytochrome P450 isoenzyme, P-gp=permeability glycoprotein

The ARISTOTLE trial compared apixaban with warfarin. The results demonstrated that apixaban reduced stroke and system embolism by 21% ($p=0.01$), bleeding by 31% ($p<0.001$), and lowered mortality by 11% ($p=0.047$). Apixaban was better tolerated than warfarin, with fewer drug discontinuations [39].

1.6 Pharmacological Considerations

Most of apixaban (>50%) is recovered in feces and about 25% in urine after oral administration. The recommended dose for most patients is 5mg twice daily. Apixaban 2.5mg twice daily is recommended in patients with any 2 of the following characteristics: age ≥ 80 years old, body weight ≤ 60 kg, serum creatinine ≥ 1.5 mg/dL [37]. No data information of use in patients with CrCl < 15 ml/min or on dialysis [42]. When converting from warfarin, it should be discontinued and apixaban started when the INR is below 2.39 when switching from apixaban to warfarin, it is imperative to remember that apixaban can affect INR measurements during coadministration with warfarin. Therefore, the INR may not be useful for determining the appropriate dose of warfarin [37]. If continuous anticoagulation is necessary, discontinue apixaban and begin both parenteral anticoagulant and warfarin at the time the next dose of apixaban would have been taken. Discontinue the parenteral anticoagulant when INR is within acceptable range [37]. The reversal strategy for apixaban is similar to rivaroxaban. In patients requiring an emergent intervention, PCC4 is preferred based on limited data and clinical experience (Table 6) [38]. If PCC4 is not available PCC3 may be considered as a potential reversal option [38]. Also a combination of PCC3 plus rFVIIa could be used to build a PCC4. This combination has no specific data available in literature, but this approach may be considered because it has been studied in the setting of warfarin reversal. While these products may aid in the reversal of rivaroxaban and apixaban, none are true antidotes. The ideal reversal agent may be recombinant (r) – antidote, PRT064445, a catalytic inactive form of FXa, which is undergoing development in preclinical trials [41].

2. CONCLUSION

The novel anticoagulants for improving stroke prevention in patients with AF have shown great promise. These agents mitigate many of the management related issues surrounding

warfarin and have demonstrated significantly lower rates of intracranial hemorrhage. Although similar in indication, the NAOs possess unique characteristics in determining their use in specific patient populations (Table 7). An individualized approach is warranted due to the pharmacological and pharmacokinetic considerations of these medications. The risks for thromboembolism and bleeding in patients needs to be balanced since the novel oral anticoagulants lack specific monitoring options and reversal strategies.

CONSENT

Not applicable.

ETHICAL APPROVAL

Not applicable.

COMPETING INTERESTS

Authors have declared that no competing interests exist.

REFERENCES

1. Heeringa J, Van Der Kuip DA, Hofman A, Kors JA, Van Herpen G, Stricker BH, Stijnen T, Lip GY, Witteman JC. Prevalence, incidence and lifetime risk of atrial fibrillation: the Rotterdam study. *Eur Heart J*. 2006;27:949-953.
2. Go AS, Hylek EM, Phillips KA, et al. Prevalence of diagnosed atrial fibrillation in adults: National implications for rhythm management and stroke prevention. The Anticoagulation and Risk Factors in Atrial Fibrillation (ATRIA) Study. *JAMA*. 2001;285:2370-2375.
3. Kreuzer J. Update on anticoagulation in atrial fibrillation. *Q J Med*. 2011;104:747-760.
4. Benjamin EJ, Chen PS, Bild DE, Mascette AM, Albert CM, Alonso A, et al. Prevention of atrial fibrillation: Report from a national heart, lung and blood institute workshop. *Circulation*. 2009;119:6006-6018.
5. Ogi IM, Newton N, Welner SA, et al. Underuse of oral anticoagulants in atrial fibrillation: A systematic review. *AM J Med*. 2010;123(7):638-45.
6. Weitz JI. New oral anticoagulants in development. *Thromb Haemost*. 2010;103 (1):62-70.
7. Holbrook AM, Pereira JA, Labiris R, et al. Systematic overview of warfarin and its drug and food interactions. *Arch Intern Med*. 2005;165(10):1095-1106.
8. Dentali F, Riva Nicoletta, Crowther M, et al. Efficacy and safety of the novel oral anticoagulants in atrial fibrillation: A systemic review and meta-analysis of the literature. *Circulation*. 2012;126:2381-2391.
9. Giugliano RP, Ruff CT, Braunwald E, et al. ENGAGE AF-TIMI 48 investigators. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med*. 2013;369(22):2093-2104.
10. Camm AJ, Kirchhof P, Lip GY, et al. Guidelines for the management of atrial fibrillation: The task force for the management of atrial fibrillation of the European society of cardiology (ESC). *Eur Heart J*. 2010;31:2369-429.
11. Wolf PA, Abbott RD, Kannel WB. Atrial fibrillation as an independent risk factor for stroke: The Framingham study. *Stroke*. 1991;22:983-988.

12. Stroke Risk in Atrial Fibrillation Working Group. Comparison of 12 risk stratification schemes to predict stroke in patients with nonvalvular atrial fibrillation. *Stroke*. 2008;39:1901-1910.
13. Lip GY, Nieuwlaat R, Pisters R, Lane DA, et al. Refining clinical risk stratification for predicting stroke and thromboembolism in atrial fibrillation using a novel risk factor-based approach: The Euro heart Survey on Atrial Fibrillation. *Chest*. 2010;137:263-272.
14. Gage BF, Watemann AD, Shannon W, et al. Validation of clinical classification schemes for predicting stroke: Results from the National Registry of Atrial Fibrillation. *JAMA*. 2001;285: 2864-2870.
15. Lane DA, Lip GY. Use of the CHA₂DS₂-VASc and HAS-BLED scores to aid decision making for thromboprophylaxis in nonvalvular atrial fibrillation. *Circulation*. 2012;126:860-865.
16. Stangier J, Rathgen K, Stahle H, et al. The pharmacokinetics, pharmacodynamics and tolerability of dabigatran etexilate, a new oral direct thrombin inhibitor, in healthy male subjects. *Br J Clin Pharmacol*. 2007;64:292-303.
17. Stangier J. Clinical pharmacokinetics and pharmacodynamics of the oral direct thrombin inhibitor dabigatran etexilate. *Clin Pharmacokinet*. 2008;47:285-295.
18. Blommel M, Blommel A. Dabigatran etexilate: A novel oral direct thrombin inhibitor. *Am J Health-Syst Pharm*. 2011;68:1506-1519.
19. Baetz BE, Spinler SA. Dabigatran etexilate: An oral direct thrombin inhibitor for prophylaxis and treatment of thromboembolic diseases. *Pharmacotherapy*. 2008;28:1354-1373.
20. Garcia D, Libby E, Crowther MA. The new oral anticoagulants. *Blood*. 2010;115:15-20.
21. Blech S, Ebner T, Ludwig-Schwellinger E, et al. The metabolism and disposition of the oral direct thrombin inhibitor, dabigatran, in humans. *Drug Metab Dispos*. 2008;36:386-399.
22. Nutescu E. Oral anticoagulant therapies: Balancing the risks. *Am J Health-Syst Pharm*. 2013(Suppl 1);70:s3-s11.
23. Pradaxa (dabigatran etexilate mesylate) prescribing information. Ridgefield, CT: Boehringer Ingelheim Pharmaceutical, Inc; 2012 May. Available: www.pradaxa.com/pradaxa-prescribing-information.jsp (assessed 2014 Jan 23).
24. Stangier J, Stahle H, Rathgen K, et al. Pharmacokinetics and pharmacodynamics of the direct oral thrombin inhibitor dabigatran in healthy elderly subjects. *Clin Pharmacokinet*. 2008;47:47-59.
25. Miyares MA, Davis K. Newer oral anticoagulants: a review of laboratory monitoring options and reversal agents in the hemorrhagic patient. *Am J Health-Syst Pharm*. 2012;69:1473-1483.
26. Connolly SJ, Ezekowitz MD, Yusuf S, et al. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med*. 2009;361:1139-1151
27. Gulseth M, Wittkowsky A, Fanikos J, et al. Dabigatran etexilate in clinical practice: confronting challenges to improve safety and effectiveness. *Pharmacotherapy*. 2011;31(12):1232-1249.
28. Kalus J. Pharmacologic interventions for reversing the effects of oral anticoagulants. *Am J Health-Syst Pharm*. 2013;70(Suppl 1):s12-s21.
29. Perzborn E, Strassburger J, Wilmen A, et al. In vitro and in vivo studies of the novel antithrombotic agent BAY 59-7939-an oral, direct factor Xa inhibitor. *J Thromb Haemost*. 2005;3:514-521.
30. Tersteegen A, Burkhardt N. Rivaroxaban, an oral, direct factor Xa inhibitor, binds rapidly to factor Xa. *J Thromb Haemost*. 2007;5(Suppl 2):P-W-651. Abstract.

31. Gulseth M, Michaud J, Nutescu E. Rivaroxaban: an oral direct inhibitor of factor Xa. 2008;65:1520-1529.
32. Kamal AH, Tefferi A, Pruthi RK. How to interpret and pursue an abnormal prothrombin time, activated partial thromboplastin time and bleeding time in adults. Mayo Clin Proc. 2007;82:864-873.
33. Hillarp A, Baghaei F, Fagerberg Blixter I, et al. Effects of the oral, direct factor Xa inhibitor rivoraxaban on commonly used coagulation assays. J Thromb Haemost. 2011;9:133-139.
34. Harder S, Parisius J, Picard-Willems B. Monitoring direct FXa-inhibitors and fondaparinux by prothrombinase-induced clotting time (PiCT): Relation to FXa-activity and influence of assay modifications. Thromb Res. 2008;123:396-403.
35. Patel M, Mahaffey KW, Garg I, et al. Rivaroxaban versus Warfarin in nonvalvular atrial fibrillation. N Engl J Med. 2011;365:883-891.
36. Xarelto (rivaroxaban) prescribing information. Gurabo, PR. Janssen Pharmaceutical, Inc. 2013 August.
Available: www.xarelto.com/prescribing-information (assessed 2014 Jan 28).
37. Eliquis (apixaban) prescribing information. Princeton, NJ. Bristol-Myers Squibb Company. 2012 December.
Available: www.eliquis.com/prescribing-information (assessed 2014 Jan 28).
38. Gerotziafas GT, Elalamy I, Chakroun T, et al. The oral, direct factor Xa inhibitor, BAY 59-7939, inhibits thrombin generation in vitro after tissue factor pathway activation. J Thromb Haemost. 2007;5:886-888.
39. Connolly, SJ, Eikelboom J, Joyner C, et al. Apixaban in patients with atrial fibrillation. N Engl J Med. 2011;364:806-817.
40. Granger CB, Alexander JH, McMurray JVJ, et al. Apixaban versus warfarin in patients with atrial fibrillation. N Engl J Med. 2011;365:981-982.
41. Hellwig T, Gulseth M. New oral therapies for the prevention and treatment of venous thromboembolism. Am J Health-Syst Pharm. 2013;70:113-125.
42. Nutescu EA, Dager WE, Kalus JL, et al. Management of bleeding and reversal strategies for oral anticoagulants: clinical practice considerations. Am J Health-Syst Pharm. 2013;70:1914-1929.

© 2014 Colquitt et al.; This is an Open Access article distributed under the terms of the Creative Commons Attribution License (<http://creativecommons.org/licenses/by/3.0>), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Peer-review history:

The peer review history for this paper can be accessed here:
<http://www.sciencedomain.org/review-history.php?iid=545&id=26&aid=5220>